CatalOg

440 630 636 830 836 840

arvestec



2005.

OROS - HARVESTEC 1.326.400
440-630-640-830-836-840

1. FRAME ASSEMBLY

2. AUGER ASSEMBLY

3. DRIVING LEFT

4. DRIVING RIGHT

3/A SPROCKETS

5. CHAIN ADJUSTER ASSY

6. SIDE DRIVE 1.

7. SIDE DRIVE 1.

8. SNAPPING UNIT

9. GEAR BOX - SNAPPING UNIT

10. GEAR BOX COUPLERS

11. HSA CHOPPER - GEAR BOX ASSEMBLY
12. SNAPPING UNIT ARRANGEMENT

13. SNAPPING PLATE INDICATOR

14. SNAPPING UNIT SPACERS, SHIELD SUPPORT
15. CENTRE SHIELDS

16. END SHIELDS

17. SIDE SHIELDS LEFT

18. SIDE SHIELDS RIGHT

19. PLASTIC MIDDLE SHIELD

20. PLASTIC END SHIELD

21. ELECTRIC SNAPPING PLATE ADJ.UNIT
22. LIGHTING KIT

24. MOUNTING KIT: JD

25. MOUNTING KIT: CASE IH

26. MOUNTING KIT: MF 8570

27. MOUNTING KIT: MF 8680, Gleaner C,8780, 9690, 9790
28. MOUNTING KIT: Gleaner R

29. MOUNTING KIT: NH

30. LABEL KIT

31. LABEL KIT

32. HSA SHIELDS

33. AUGER REPAIR FLIGHTING




2005.
OROS - HARVESTEC 1.326.400
440-630-640-830-836-840

2. AUGER ASSEMBLY

33. AUGER REPAIR FLIGHTING

15. CENTRE SHIELDS

5. CHAIN ADJUSTER ASSY

3. DRIVING LEFT

4. DRIVING RIGHT

21. ELECTRIC SNAPPING PLATE ADJ.UNIT
16. END SHIELDS

1. FRAME ASSEMBLY

9. GEAR BOX - SNAPPING UNIT

10. GEAR BOX COUPLERS

11. HSA CHOPPER - GEAR BOX ASSEMBLY
32. HSA SHIELDS

30. LABEL KIT

31. LABEL KIT

22. LIGHTING KIT

24. MOUNTING KIT: JD

25. MOUNTING KIT: CASE H

26. MOUNTING KIT: MF 8570

27. MOUNTING KIT: MF 8680,Gleaner C, 8780,9690,9790
28. MOUNTING KIT: Gleaner R

29. MOUNTING KIT: NH

20. PLASTIC END SHIELD

19. PLASTIC MIDDLE SHIELD

6. SIDE DRIVE 1.

7. SIDE DRIVE 1.

17. SIDE SHIELDS LEFT

18. SIDE SHIELDS RIGHT

13. SNAPPING PLATE INDICATOR

8. SNAPPING UNIT

12. SNAPPING UNIT ARRANGEMENT

14. SNAPPING UNIT SPACERS, SHIELD SUPPORT
3/A SPROCKETS




500¢




FRAME ASSEMBLY
Ref | Part Number Description 440(630(640( 830( 836 840
1. [1.322.381 Frame assy 4R 91.4-100 1 - - - - -
1.322.296 Frame assy 6R 70-80 - 1 - - - -
1.322.320 Frame assy 6R 91.4-100 - - 1 - - -
1.322.355 Frame assy 8R 70-76.2 - - - 1 - -
1.322.387 Frame assy 8R 91.4-96.5 - - - - 1 -
1.326.336 Frame assy 8R 96.5-100 - - - - - 1
2. |25.541.14.50.00 Pin assembly. 2 2 2 2 2 2
3. ]1.320.258 Support assy 2 2 2 2 2 2
4. 11.322.037 Flat 2 2 2 2 2 2
5. [1.322.035 Kardan support weld. 2 2 2 2 2 2
6. |1.328.467 Hood 1 1 1 1 1 1
6. |1.328.460 Hood NH. 1 1 1 1 1 1
7. 11.328.465 Rubber plate 1 1 1 1 1 1
8. |1.328.464 Flat iron 1 1 1 1 1 1
9. |1.328.466 Hood assy 1 1 1 1 1 1
9. ]1.328.459 Hood assy NH. 1 1 1 1 1 1




£00¢




2.

AUGER ASSEMBLY
Ref | Part Number Description 440)| 630| 640| 830| 836| 840
1. 1.315.408 Strap 2 2 2 2 2 2
2. 1.315.401 Auger flight extension left 1 1 1 1 1 1
3. 1.315.400 Auger flight extension right 1 1 1 1 1 1
4. 1.320.187 Auger shaft assy - right 1 1 1 1 - -
5. 1.309.155 Auger assy 1 - - - - -
1.309.035 Auger assy - 1 - - - -
1.314.235 Auger assy - - 1 - - -
1.319.576 Auger assy - - - 1 - -
6. 1.320.185 Auger shaft assy - left 1 1 1 1 2 2
7. B10x8x33 Key 1 1 1 1 2 2
8. 1.326.331 Auger assy - right - - - - - 1
8. 1.304.848 Auger assy - right - - - - 1 -
9. 1.304.893 Auger shaft assy - - - - 2 2
10. [1.327.636 Y-bearing /RAE35 NPPB/ 238.207 2 2 2 2 4 4
11. |676.304 Bearing housing - - - - 2 2
12. [1.326.776 Konsole - - - - 1 1
13. [1.326.330 Auger assy - left - - - - - 1
13. [1.304.847 Auger assy - left - - - - 1 -
14. |35A Retaining ring, external 3 3 3 3 4 4
15. |PF 72 Bearing housing 4 4 4 4 4 4
16. 1.320.190 Shim 2 2 2 2 2 2
17. 11.320.191 Ring 1 1 1 1 1 1
18. 1.320.540 Shim 1 1 1 1 2 2
19. [1.320.243 Chain adjuster assy 1 1 1 1 2 2
20. ]1.320.244 Retainer 1 1 1 1 2 2
21. |471 Retaining ring, internal 2 2 2 2 4 4
22. |1.327.587 Ball bearings - 62042RS 2 2 2 2 4 4
23. 1.309.052 Sprocket z=16 t=5/8" 1 1 1 1 2 2
24. 11.315.070 Washer 1 1 1 1 2 2
25. 11.301.761 Washer 1 1 1 1 2 2
26. [1.320.245 Chain adjuster assy 1 1 1 1 2 2
27. 11.308.223 Washer 1 1 1 1 2 2
28. |M10x25 - DIN7991 IP |Hex. / Torx socket countersunk-head bolt 1 1 1 1 2 2
29. [1.314.166 Sprocket assy 1 1 1 1 2 2
30. [1.314.168 Pulley 1 1 1 1 2 2
31. |25.541.33.43.02 Spring 8 8 8 8 16 | 16
32. [1.323.936 Hub 1 1 1 1 2 2
33. |25.553.20.10.07 Friction disk 2 2 2 2 4 4
34. [1.310.780 Disk 1 1 1 1 2 2
35. [1.310.778 Sprocket z=90 t=5/8" 1 1 1 1 2 2
36. [1.314.167 Plate 1 1 1 1 2 2
37. ]1.314.820 Plate 4 4 4 4 8 8
38. [M10x80 Bolt - hex 8 8 8 8 16 | 16
39. ]1.320.492 Half link 1 1 1 1 2 2
40. ]1.320.493 Connector link 1 1 1 1 2 2
41. [1.320.246 Roller chain t=5/8” 1 1 1 1 2 2
42. 11.309.011 Shim 2 2 2 2 2 2
43. [1.322.012 Shim 1 1 1 1 2 2
44. 11.316.088 Plate 2 2 2 2 2 2
45. 11.304.769 Auger finger 1 1 1 1 1 1
1.304.770 Auger finger 1 1 1 1 1 1
46. ]1.304.876 Strap 2 2 2 2 2 2
1.304.935 Spike tooth kit /45+46/ 1 1 1 1 1 1
47. 11.315.423 Auger flight extension kit /1+2+3+44/ 1 1 1 1 1 1




700¢




3.

DRIVING - LEFT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [1.314.748 Shild - 1 1 1 1 1
2. |Fi10 Gasket ring 1 2 2 2 2 2
3. [1.320.001 Cover 1 1 1 1 1 1
4. 11.320.182 Bracket - 1 1 1 1 1
4. 11.327.530 Bracket 1 - - - - -
5. [1.327.564 Ball bearings - 6208 1 1 1 1 1 1
5. [1.327.577 Double-row ball bearings - 4208 A 1 - - - - -
6. ]1.320.183 Support assy 1 1 1 1 1 1
7. [1.320.176 Shaft 1 1 1 1 1 1
8. 11.320.181 Bracket - 1 1 1 1 1
8. 11.327.529 Bracket 1 - - - - -
9. 11.320.071 Bearing housing 1 1 1 1 1 1
10. |1.327.577 Double-row ball bearings - 4208 A - 1 1 1 1 1
10. [1.327.571 Roller bearings - 22208 ES 1 - - - - -
11. 11.320.002 Cover 1 1 1 1 1 1
12. 11.320.195 Shim - 1 1 1 1 1
12. 11.322.229 Shim 1 - - - - -

13. 11.320.173 Hub assy - 1 1 1 1 1
14. |3/A Sprockets - 1 1 1 1 1
14. |1.322.202 Safety clutch z=28 1 - - - - -
15. 11.310.897 Support - 1 1 1 1 1
15. |1.322.228 Support 1 - - - - -
16. 11.301.302 Washer 1 1 1 1 1 1
17. |M12x30 Hex.-bolt 1 1 1 1 1 1
18. |B12x8x33 Key 1 1 1 1 1 1
19. 11.322.939 Stiffening - 1 1 1 1 1
19. 11.326.053 Stiffening 1 - - - - -
20. [1.323.980W Cardan shaft for CASE-IH Combines only - 1 - - - -
1.325.320W Cardan shaft Gleaner - 1 - - - -
1.325.319W Cardan shaft for other Combines - 1 - - - -
1.325.320W Cardan shaft - - 1 - - -
1.325.320W Cardan shaft - - - 1 - -
1.326.779W Cardan shaft - - - - 1 -
1.326.779W Cardan shaft - - - - - 1




€00¢




4.

DRIVING - RIGHT

Ref | Part Number Description 630|640| 830( 836| 840
1. [M12x25 Hex -bolt 1 1 1 1 1
2. 11.301.302 Washer 1 1 1 1 1
3. 11.310.897 Support 1 1 1 1 1
4. |3/A Sprockets 1 1 1 1 1
5. 11.320.173 Hub 1 1 1 1 1
6. |1.320.195 Shim 1 1 1 1 1
7. |Fi10 Gasket ring 2 2 2 2 2
8. [1.320.002 Cover 1 1 1 1 1
9. |1.327.571 Roller bearings - 22208 ES 1 1 1 1 1
10 [1.320.071 Bearing housing 1 1 1 1 1
11. 1.320.181 Bracket 1 1 1 1 1
12. 11.320.176 Shaft 1 1 1 1 1
13 [1.320.183 Support assy 1 1 1 1 1
14. |1.327.577 Double-row ball bearings - 4208 A 1 1 1 1 1
15. |1.320.182 Bracket 1 1 1 1 1
16. 11.320.001 Cover 1 1 1 1 1
17. |1.314.748 Shild 1 1 1 1 1
18. 11.323.980W Cardan shaft for CASE-IH Combines only 1 - - - -

1.325.319W Cardan shaft for other Combines 1 - - - -
1.325.320W Cardan shaft - 1 - - -
1.325.320W Cardan shaft - - 1 - -
1.326.779W Cardan shaft - - - 1 -
1.326.779W Cardan shaft - - - - 1
19. |B12x8x33 Key 1 1 1 1 1
20. [1.322.940 Stiffening 1 1 1 1 1




OROS - HARVESTEC SPROCKETS

3/A

Type of combine Feeder' shafts speed l. Il. Il. Chain 3/4"
(RPM) Driver Sprocket Driven Sprocket Change Sprocket

JD Variable n=520-785 1.307.367 1.307.496 1.307.497 z=30 1.314.976
z=24 z=28 1.307.401 z=34 x=111

Case IH n=500 1.307.496 1.307.367 1.307.497 1.314.976
z=28 z=24 z=30 x=111

MF 8570 n=475 1.307.497 1.307.367 1.307.496 1.314.976
z=30 z=24 z=28 x=111

MF 8780, 9690, 9790 n=617 1.307.496 1.307.497 1.307.367 1.314.976
z=28 z=30 z=24 x=111

Gleaner, MF 8680 n=618-975 1.307.367 1.307.497 1.307.496 1.314.976
Variable z=24 z=30 z=28 x=111

NH CR n=530 1.307.497 1.307.496 1.307.367 1.314.976
z=30 z=28 z=24 x=111

MF 8780, 9690, 9790 n=617 1.322.202 1.307.497 1.307.498 z=32 1.314.976
440 z=28 z=30 1.307.496 z=28 x=111




2002.




5.

CHAIN ADJUSTER
Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [M12x25 DIN933 Hex - bolt 1 2 2 2 2 2
2. [239.389.0 Washer 1 2 2 2 2 2
3. [1.302.240 Washer 1 2 2 2 2 2
4. 11.306.104 Sprocket z=15 %" 1 2 2 2 2 2
5. [1.327.589 Ball bearings - 6205 2Z 1 2 2 2 2 2
6. 152 1 DIN472 Retaining ring, internal 2 4 4 4 4 4
7. [1.320.344 Support 1 2 2 2 2 2
8. ]1.314.113 Chain adjuster weld. 1 2 2 2 2 2
9. [1.320.343 Retainer 1 2 2 2 2 2
10. 11.322.209 Chain adjuster assy 1 2 2 2 2 2
11. [1.304.144 Chain guide 1 2 2 2 2 2
12. (1.320.242 Ear 2 4 4 4 4 4




4700¢




6.

SIDE DRIVE I.

Ref | Part Number Description 630|640|830( 836|840
1. [1.320.387 Plate 1212 | 12| 12 | 12
2. 11.314.976 Chain t=3/4" MF8780,Var.Gl.C62,NH TX62-68 2 2 2 2 2

1.309.116 Chain t=3/4" MF8570 2 2 2 2 2
1.319.157 Chain t=3/4” JD 9600Var. 2 2 2 2 2
1.315.426 Chain t=3/4” Gleaner R 2 2 2 2 2
1.307.373 Chain t=3/4" CASE IH 2 2 2 2 2
3. |l 3/A 2 2 2 2 2
4. 11.322.964 Hub assy - right =70 630/32” 1 - - - -
1.322.964 Hub assy - right =70 640/40” - 1 - - -
1.322.964 Hub assy - right =70 830/30” - - 1 - -
1.322.963 Hub assy - right =106 840/40” - - - - 1
5. |8x40 EN 28739 Dowel Pin 4 4 4 4 4
6. |1.320.194 Support 2 2 2 2 2
7. 11.309.002 Bearing housing 2 2 2 2 2
8. 11.309.259 Ball bearings (172 62112RS) 2 2 2 2 2
9. [1.320.196 Washer 8 8 8 8 8
10. |55 1 DIN472 Retaining ring, internal 4 4 4 4 6
11. [1.322.963 Hub assy - left 1=106 630/32” 1 - - - -
1.322.963 Hub assy - left =106 640/40” - 1 - - -
1.322.963 Hub assy - left 1=106 830/30” - - 1 - -
1.322.963 Hub assy - left =106 840/40" - - - - 1
12. (1.320.919 Support 1 1 1 1 2
13. 11.320.762 Shim 1 1 1 1 2
14. 1.320.010 Sprocket z=18 t=5/8" 1 1 1 1 2
14. 11.322.933 Sprocket z=20 t=5/8" 1 1 1 2 2
14. |1.328.649 Sprocket z=22 t=5/8" 2005— 1 1 1 2 2
15. |B12x8x90 Key 2 2 2 2 2




400¢

MM -3
0O 0O OO

.8E = 0
9€ - 9
820
.8E',9€ = 049

06,82 = 0€9
.88 .,96 077

N M




7.

SIDE DRIVE II.

Ref | Part Number Description 440)| 630| 640| 830| 836| 840
1. [1.320.387 Plate 12 1121 12| 12 | 12 | 12
2. 11.314.976 Chain t=3/4" MF8780,Var.Gl.C62,NH TX62-68 - 2 2 2 2 2

1.309.116 Chain t=3/4" MF8570 - 2 2 2 2 2
1.319.157 Chain t=3/4" JD 9600Var. - 2 2 2 2 2
1.315.426 Chain t=3/4" Gleaner R 1 2 2 2 2 2
1.307.373 Chain t=3/4” CASE IH - 2 2 2 2 2
3. |l 3/A 2 2 2 2 2
4. 11.322.976 Hub assy - right —2003. - 1 1 1 1 1
4. 11.326.710 Hub assy - right 2004— - 1 1 1 1 1
5. [1.320.194 Support 1 2 2 2 2 2
6. |1.327.567 Ball bearings - 6211 2RS 1 2 2 2 2 2
7. 11001 DIN472 Retaning ring, internal 2 4 4 4 4 4
8. |M10x25 DIN916 |[Bolt 1 2 2 2 2 2
9. [1.320.196 Washer 4 8 8 8 8 8
10. 11.322.990 Bearing housing - right - 1 1 1 1 1
11. |18x40 EN28739 Dowel Pin 1 2 2 2 2 2
12. 11.327.584 Ball bearings - 6013 2RS 1 2 2 2 2 2
13. 11.322.979 Sprocket z=16 t= %" —2003. - 2 2 2 2 2
13. 11.326.711 Sprocket z=16 t= %" 2004— 1 2 2 2 2 2
14. |55 A DIN471 Retaining ring, external 1 1 1 1 1 1
15. 11.308.354 Chain t=3/4" 1 2 2 2 2 2
16. 11.327.113 Sprocket assembly 1=42 630/30” —2003. - 1 - - - -
1.327.114 Sprocket assembly 1=170 630/28” —2003. - 1 - - - -
1.327.113 Sprocket assembly 1=42 640/38” —2003. - - 1 - - -
1.327.114 Sprocket assembly 1=170 640/36” —2003. - - 1 - - -
1.327.114 Sprocket assembly =170 830/28” —2003. - - - 1 - -
1.327.115 Sprocket assembly =105 836/36” /Fr. 914-965 / —2003. - - - - 1 -
1.327.117 Sprocket assembly 1=80 840/38” /Fr. 965-1000 / —2003. - - - - - 1
16. 11.322.980 Sprocket assembly 1=42 630/30” 2004— - 1 - - - -
1.323.895 Sprocket assembly 1=170 630/28” 2004— - 1 - - - -
1.322.980 Sprocket assembly =42 640/38” 2004— - - 1 - - -
1.323.895 Sprocket assembly =170 640/36” 2004— - - 1 - - -
1.323.895 Sprocket assembly 1=170 830/28” 2004— - - - 1 - -
1.322.996 Sprocket assembly =105 836/36”" /Fr. 914-965 / 2004— - - - - 1 -
1.326.325 Sprocket assembly =80 840/38” /Fr. 965-1000 / 2004— - - - - - 1
17. |B12x8x90 Key 1 2 2 2 2 2
18. |1.327.113 Sprocket assembly 1=42  630/30” —2003. - 1 - - - -
1.327.118 Sprocket assembly 1=220 630/28” —2003. - 1 - - - -
1.327.113 Sprocket assembly 1=42 640/38” —2003. - - 1 - - -
1.327.114 Sprocket assembly =170 640/36” —2003. - - 1 - - -
1.327.114 Sprocket assembly 1=170 830/28” —2003. - - - 1 - -
1.327.115 Sprocket assembly =105 836/36” /Fr. 914-965 / —2003. - - - - 1 -
1.327.117 Sprocket assembly =80 840/38” /Fr. 965-1000 / —2003. - - - - - 1
18. 11.322.980 Sprocket assembly =42  630/30” 2004— - 1 - - - -
1.323.896 Sprocket assembly 1=220 630/28” 2004— - 1 - - - -
1.323.894 Sprocket assembly =42  640/38” 2004— - - 1 - - -
1.323.895 Sprocket assembly 1=170 640/36” 2004— - - 1 - - -
1.323.895 Sprocket assembly =170 830/28” 2004— - - - 1 - -
1.322.996 Sprocket assembly 1=105 836/36” /Fr. 914-965 / 2004— - - - - 1 -
1.326.325 Sprocket assembly =80 840/38” /Fr. 965-1000 / 2004— - - - - - 1
1.326.325 Sprocket assembly 1=80 440/38” /Fr. 91.4-1000 / 1 - - - - -
19. [1.322.989 Bearing housing left 1 1 1 1 1 1

20. [1.322.973 Hub - left —2003. - 1 1 1 1 1
20. [1.326.709 Hub - left 2004— 1 1 1 1 1 1
21. (1.320.919 Support 1 1 1 1 2 2




400¢

MM -3
0O 0O OO

.8E = 0
9€ - 9
820
.8E',9€ = 049

06,82 = 0€9
.88 .,96 077

N M




7.

SIDE DRIVE II.

Ref | Part Number Description 440)| 630| 640| 830| 836| 840
22. (1.320.762 Shim 1 1 1 1 2 2
23. (1.320.010 Sprocket z=18 t=5/8” 1 1 1 1 2 2
23. [1.322.933 Sprocket z=20 t=5/8" 1 1 1 1 2 2
23. [1.328.649 Sprocket z=22 t=5/8" 2005— 1 1 1 1 2 2
24. 11.327.111 Retainer Housing —2003. - 2 2 2 2 2
24.11.326.712 Nut 2004— 1 2 2 2 2 2
25. |60 A DIN471 Retaining ring, external —2003. - 2 2 2 2 2
25. |M6x10 DIN915 [Bolt 2004— 1 2 2 2 2 2
26. (1.320.495 Patent eye 2004— 1 2 2 2 2 2







8.

SNAPPING UNIT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. 11.301.819 Cover plate - right 4] 6 6 8 8 8
2. 11.300.160 Clip bushing 24| 36 | 36 | 48 | 48 | 48
3. [1.301.424 Chain guide 8 121 12| 16 | 16 | 16
4. 11.300.174 Snapping plate 4] 6 6 8 8 8
5. [M12x75 Bolt, hex seating DIN609 —2003. 8 121 12| 16 | 16 | 16
5. 11.353.303 Bolt, hex seating 2004— 8 12 1 12| 16 | 16 | 16
6. ]1.308.322 Knife cleaning - right 4] 6 6 8 8 8
7. 11.308.680 Snapping roll rib - centre 8 12 1 12| 16 | 16 | 16
7. [1.308.681 Snapping roll rib - right 8] 121 12| 16 | 16 | 16
7. [1.308.682 Snapping roll rib - left 8 121 12| 16 | 16 | 16
8. 1233.558.0 Bolt-hex M10x20 VP.DIN933 24| 36 | 36 | 48 | 48 | 48
9. |1.308.337 Retaining plate - left 4] 6 6 8 8 8
9. ]1.308.336 Retaining plate - right 4] 6 6 8 8 8
10. [1.322.421 Frame Assy - right 11 1 1 2 2 2
10. |1.322.422 Frame Assy — left 3] 5 5 6 6 6
11. 11.308.117 Safety-tube 8 121 12| 16 | 16 | 16
12. 11.300.147 Spring 8 121 12| 16 | 16 | 16
13. 11.300.148 Steady tube 8 121 12| 16 | 16 | 16
14. 11.300.146 Driving bolt 8 121 12| 16 | 16 | 16
15. |M24x1.5 End bolt DIN906 4| 6 6 8 8 8
16. |1.308.323 Knife cleaning-left 4] 6 6 8 8 8
17. |M10x25 V.P. Bolt - hex DIN 933 48| 72 | 721 96 | 96 | 96
18. 11.308.355 Snapping roll - right 4] 6 6 8 8 8
19. |1.308.649 Snapping roll body assy - right 4] 6 6 8 8 8
20. [1.308.950 Snapping roll assy - right 4] 6 6 8 8 8
21. (1.300.134 Bearing housing assy-right /Stub shaft-right/ 4] 6 6 8 8 8
22. (1.301.983 Washer 13.5x25x4 8 121 12| 16 | 16 | 16
23. [VM 12 DIN980 Safety nut 8 121 12| 16 | 16 | 16
24. 11.300.161 Entrance plate — right 4] 6 6 8 8 8
25. 11.300.162 Entrance plate - left 4] 6 6 8 8 8
26. [236.942.0 Grease fitting 6x1x180° 8 121 12| 16 | 16 | 16
27. {1.300.179 Bearing housing assy-left /Stub shaft-left/ 4] 6 6 8 8 8
28. [1.327.575 Seal ring - 25x32x4-DIN3760B 8 121 12| 16 | 16 | 16
29. (1.300.167 Retainer 8 121 12| 16 | 16 | 16
30. (1.300.170 Shim 16] 24 | 24 | 32 | 32 | 32
30. [1.301.982 Shim 1 mm 8 121 12| 16 | 16 | 16
31. [IR 20x25x26.5 INA |Inner ring 16| 24 | 24 | 32 | 32 | 32
32. (1.327.599 Needle roller bearings HK 2538 8 121 12| 16 | 16 | 16
33. [1.308.951 Snapping roll assy - left 4] 6 6 8 8 8
34. 11.308.356 Snapping roll - left 4] 6 6 8 8 8
35. 11.308.648 Snapping roll body assy - left 4] 6 6 8 8 8
36. |8x72 DIN 1481 Pin retainer - cottered 8 12 1 12| 16 | 16 | 16
36. |5x75 DIN 1481 Pin retainer - cottered 8] 121 12 | 16 | 16 | 16
37. (1.308.093 Skid plate assy 8] 121 12| 16 | 16 | 16
38. [1.300.152 Sprocket assy /plastic/ t=30 8|l 121 12| 16 | 16 | 16
38. [1.315.515 Sprocket assy /plastic/ t=41.4 8l 121 12| 16 | 16 | 16
38. [1.308.954 Sprocket assy /steel/ t=30 8 12 |1 12| 16 | 16 | 16
38. [1.320.987 Sprocket assy /steel/ t=41.4 8] 121 12 | 16 | 16 | 16
39. [1.300.998 Sprocket riveted /plastic/  t=30 8|l 121 12| 16 | 16 | 16
39. [1.315.512 Sprocket riveted /plastic/  t=41.4 8] 121 12| 16 | 16 | 16
39. [1.321.457 Sprocket riveted /steel/ t=30 8|l 121 12| 16 | 16 | 16
39. [1.320.986 Sprocket riveted /steel/ t=41.4 8 121 12| 16 | 16 | 16
40. 11.315.514 Cover 8 121 12| 16 | 16 | 16
41. 11.315.511 Dust guard 16| 24 | 24 | 32 | 32 | 32
42. 11.327.596 Ball bearings - 6306 2RS 8 12 |1 12| 16 | 16 | 16







8.

SNAPPING UNIT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
43. 11.300.153 Sprocket z=16 t=30 /plastic/ 8| 12| 12| 16 | 16 | 16
43. 11.315.510 Sprocket z=11 t=41,4 Iplastic/ 8| 12| 12| 16 | 16 | 16
43. 11.321.415 Sprocket z=16 t=30 /steel/ 8| 12| 12| 16 | 16 | 16
43. 11.320.985 Sprocket z=11 t=41,4 /steel/ 8| 12| 12| 16 | 16 | 16
44.11.300.144 Clip plate assy - left 4] 6 6 8 8 8
44. 11.300.141 Clip plate assy - right 4] 6 6 8 8 8
45. 11.315.513 Lower cover 8 12 1 12| 16 | 16 | 16
46. 11.308.194 Support 8 121 12| 16 | 16 | 16
47. 11.300.149 Driving plate 8| 12| 12| 16 | 16 | 16
48. 11.326.221 Gathering chain t=30 8 121 12| 16 | 16 | 16
48. 11.326.222 Gathering chain t=41,4 8] 12| 12| 16 | 16 | 16
49. 1239.388.0 Washer M10 72| 108 | 108 | 144 | 144 | 144
50. |1.301.818 Cover plate — left 4] 6 6 8 8 8
51. [M16X90 Bolt DIN7991/8.8 A3C 8 121 12| 16 | 16 | 16

M16 DIN 128/A Spring washer 8| 12| 12| 16 | 16 | 16

M16 MSZ 2255 Nut 8 121 12| 16 | 16 | 16

M16 MSZ 2256 Nut 8| 12| 12| 16 | 16 | 16
52. 11.301.426 Support plate 8 12 1 12| 16 | 16 | 16
53. 11.301.428 Snapping plate assy - left 3 5 5 6 7 7
53. [1.308.339 Snapping plate assy - right 11 1 1 2 1 1
54. 11.308.513 Bushing 8l 12 | 12 8 16 | 16
55. 11.301.427 Washer 4] 6 6 8 8 8
56. |11.301.425 Bushing 12] 18 | 18 8 24 | 24
57. (1.301.433 Washer 8l 12 | 12 8 16 | 16
58. 11.308.241 Sprocket z=12 t=30 8l 12 | 12 8 16 | 16
58. [1.319.615 Sprocket z=9 t=41,4 8l 12 | 12 8 16 | 16
59. 11.308.298 Shim 8| 12 | 12 8 16 | 16




A L56°¢ee]
D)8 956'¢CE]




9.

GEARBOX - SNAPPING UNIT

Ref | Part Number Description 630|640| 830( 836| 840
1. |[M12x35 MSZ2463 [Bolt - hex 1212 | 16 | 16 | 16
2. 1239.389.0 Washer - tooth lock 1212 | 16 | 16 | 16
3. [696.537.0 Washer (12.5x43x6) 1212 | 16 | 16 | 16
4. 11.308.241 Sprocket z=12 t=30 1212 | 16 | 16 | 16
4. 11.319.615 Sprocket z=9 t=41,4 1212 | 16 | 16 | 16
5. 1236.852.0 Washer (31x42x1) 12 12| 16 | 16 | 16
6. |1.327.590 Ball bearings - 6206 2RS 1212 | 16 | 16 | 16
7. [1.322.981 Bearing housing 1212 | 16 | 16 | 16
8. 11.300.206 Seal 1212 | 16 | 16 | 16
8. [1.300.207 Seal 12 (12| 16 | 16 | 16
9. 11.308.220 Support 1212 | 16 | 16 | 16
10. [1.327.591 Ball bearing - 62072RS 12 (12| 16 | 16 | 16
11. |B8x7x23 DIN6885 |[Key 1212 | 16 | 16 | 16
12. |72 1 DIN472 Retaining ring, internal 121 12 | 16 | 16 | 16
13. 11.308.999 Crown wheel 1212 | 16 | 16 | 16
14. |M24x1.5 DIN906  |End bolt 6 6 8 8 8
15. |1.300.195 Main drive house 6 6 8 8 8
16. |1.322.962 Passing axle 6 6 8 8 8
17. |B12x8x38DIN6885 [Key 6 6 8 8 8
18. |45A DIN471 Retaining ring, external 6 6 8 8 8
19. 11.308.247 Shim 0.2 mm 6 6 8 8 8
19. 11.308.249 Shim 1 mm 6 6 8 8 8

20. [1.308.264 Twin drive pinion 6 6 8 8 8
21. 11.300.229 Retaining-plate 121 12 | 16 | 16 | 16
22. (1.300.926 Mounting bolt M14X130 24 | 24 | 32 | 32 | 32
23. |M14 DIN934/8 Hex - nut 24 | 24 | 32 | 32 | 32
23. [M14 DIN936/17H |Lower hex nut 84 | 48 | 64 | 64 | 64
24. |B8x7x32 DIN6885 |Key 12 (12| 16 | 16 | 16
25. (1.320.562 Drive pinion 1212 | 16 | 16 | 16
26. 11.300.255 Seal 12 (12| 16 | 16 | 16
27. (1.314.435 Bearing housing 12 | 12| 16 | 16 | 16
28. 11.327.593 Ball bearings - 6210 2RS 12 (12| 16 | 16 | 16
29. [1.321.063 ,O” ring 1212 | 16 | 16 | 16
30. |50x65x8NB Gasket ring - metal house 12 | 12 ] 16 | 16 | 16
31. 1237.768.0 Countersunk screw DIN 7991 54 | 54 | 72 | 72 | 72
32. 1523.128.2 Seal 12 (12| 16 | 16 | 16
33. [1.314.436 Side frame 1212 | 16 | 16 | 16
34. 11.309.247 Air valve — spring 6 6 8 8 8
35. [M12 DIN7603 Washer 6 6 8 8 8
36. [M10x35 Countersunk bolt DIN7991 12 (12| 16 | 16 | 16
37. (1.308.223 Washer 1212 | 16 | 16 | 16
38. 1523.115.1 Drive pinion 1212 | 16 | 16 | 16
39. [238.208 Y bearings NPPB FA140 -GRAE40 1212 | 16 | 16 | 16
40. |45x65x10 Gasket ring - metal house DIN3760 121 12 | 16 | 16 | 16
41 [1.300.223 Seal 0.3 mm 1212 | 16 | 16 | 16
42. 11.300.222 Seal 0.5 mm 6 6 8 8 8

43. 11.300.220 Twin bearing house 6 6 8 8 8

44. 11.300.225 Twin cover 6 6 8 8 8

45. 16x20 DIN1481 Pin, dowel — cottered 1212 | 16 | 16 | 16
46. [1.300.221 Snapping roll - shaft, rear 121 12 | 16 | 16 | 16
47. 11.308.735 Key B8X7X47 1212 | 16 | 16 | 16
48. |B8x7x28 DIN6885 | Key 1212 | 16 | 16 | 16
49. 1635.423 Magnet bolt M24x1.5 6 6 8 8 8

1.322.956 Main drive assy left 5 5 6 6 6
1.322.957 Main drive assy right 1 1 2 2 2
50. [1.353.504 Allen key SW6 1 1 1 1 1
51. [1.353.505 Allen key SW12 1 1 1 1 1




2002.




10.

GEARBOX COUPLERS
Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [1.314.659 Shield HSA 28" (146 mm) - - - - - -
1. [1.314.660 Shield HSA 30" (243 mm) - 4 - 6 - -
1. [1.314.661 Shield HSA 30" (188 mm) - 1 - 1 - -
1. [1.314.662 Shield 28" (256 mm) - - - - - -
1. [1.314.663 Shield 30" (298 mm) - - - - - -
1. [1.314.664 Shield HSA 32" (281 mm) - - - - - -
1. [1.314.665 Shield HSA 32" (226 mm) - - - - - -
1. [1.314.666 Shield 32"; HSA 36" (336 mm) - - 1 - 1 -
1. [1.314.713 Shield HSA 36" (395 mm) - - 4 - 6 -
1. [1.314.714 Shield HSA 38" (443 mm) - - - - - -
1. [1.314.715 Shield HSA 38" (388 mm) - - - - - -
1. [1.314.716 Shield 36" (450 mm) - - - - - -
1. [1.314.719 Shield HSA 40" (426 mm) - - - - - -
1. [1.316.912 Shield HSA 38" (498mm) 3 - - - - 3
1. [1.316.913 Shield 40" (536 mm) - - - - - 4
2. 1215.418.0 Bolt M12x30 IP. DIN912 10.9 6 10 10 | 14 | 14 | 14
3. [1.321.592 Sprocket z=14 3/4" 9 10| 10 | 14 | 14| 14
4. 11.300.200 Pitch drive chain 6 10 10 | 14 | 14 | 14
5. 11.326.393 Spacer assy 40”(277mm) 3 - - - - 6
5. ]1.321.239 Spacer assy 38”(250mm) 3 - - - - 2
5. 11.325.321 Spacer assy 36”(210mm) 3 - 4 - - -
6. 11.321.036 Spacer assy 32”(88mm) - 4 - - - -
6. |1.321.033 Spacer assy 30”(50mm) - 4 4 6 6 6
7. (1.302.972 Spring 3 5 5 7 7 7
8. [1.321.029 Ring 3 5 5 7 7 7
9. |1.314.285 Steady ear assy 4 101 10| 14 | 14 | 14
10. 11.321.605 Clamp 12| 20| 20 | 28 | 28 | 28




1322959 (D)
o

13229586 ((




11.

HSA CHOPPER - GEARBOX ASSEMBLY

Ref | Part Number Description 630|640|830| 836|840

1. |[M8x12 DIN 7991 Countersunk screw 24 | 24 | 32| 32 | 32
2. 11.308.291 Cover plate 6 6 8 8 8
3. [1.308.292 Gasket 6 6 8 8 8
4. 11.327.566 Ball bearings - 16006 6 6 8 8 8
5. [1.310.562 Knife shaft 6 6 8 8 8
6. [1.314.260 Main drive pinion 6 6 8 8 8
7. [1.327.592 Ball bearings - 6208 2RS 6 6 8 8 8
8. [1.310.746 Main drive pinion house 6 6 8 8 8
9. |1.308.298 Shim (5 pcs) 12|12 | 16 | 16 | 16
10. |1.310.765 Gasket 6 6 8 8 8
11. 11.310.745 Shim 18 | 18 | 24 | 24 | 24
12. |148x62x8 Seal 6 6 8 8 8
13. |M12x1.5 DIN 906 |End bolt 18 | 18 | 24 | 24 | 24
14. |55 1 DIN472 Retaining ring, internal 12 1 12 | 16 | 16 | 16
15. 1238.234.0 VM12 nut - hex 6 6 8 8 8
15. 1239.389.0 A12 secure washer - spring 6 6 8 8 8
16. 11.308.260 Secure plate 6 6 8 8 8
17. 11.308.277 Shim 6 6 8 8 8
18. 11.310.774 Driving house - left 6 6 8 8 8
18. 11.310.730 Driving house - right 6 6 8 8 8
19. 11.327.585 Ball bearing - 61811 2RS 12|12 | 16 | 16 | 16
20. [1.310.744 Washer 36 | 36 | 48 | 48 | 48
21. [1.320.564 Driving wheel z=33 m=3 6 6 8 8 8
22. 11.310.734 Intermediate wheel z=38 m=3 6 6 8 8 8
23. 11.310.733 Intermediate wheel z=32 m=3 6 6 8 8 8
24. (1.310.739 Axle pin 12|12 | 16 | 16 | 16
25. (1.308.276 O-Ring 12|12 | 16 | 16 | 16
26. 11.310.859 Gear wheel 6 6 8 8 8
27. |72 1 DIN472 Retaining ring, internal 6 6 8 8 8
28. 11.314.257 Screw stud 121 12 | 16 | 16 | 16
29. |55x72x10 Sealant ring - metal house 6 6 8 8 8
30. [1.310.731 Cover 6 6 8 8 8
31. [1.308.261 Gasket 6 6 8 8 8
32 |1.314.259 Drive Cover 6 6 8 8 8
33. [1.310.862 Main drive pinion 6 6 8 8 8
34. 11.310.860 Gear Wheel z=20 6 6 8 8 8
35. [1.310.858 Shaft pin 6 6 8 8 8
36. [1.310.861 Support 6 6 8 8 8
38. [1.327.576 Double-row ball bearings 3206A 6 6 8 8 8
39. [1.310.756 Shim S=1 6 6 8 8 8
39. [1.310.757 Shim S=0.5 6 6 8 8 8
39. [1.310.758 Shim S=0.2 6 6 8 8 8
39. [1.310.759 Shim S=0.1 6 6 8 8 8
40. |1.308.272 Gasket 6 6 8 8 8
41. 11.319.804 Knife bolt /M12x1.25/ 12|12 | 16 | 16 | 16
42.11.319.929 Knife "A" 2005 11 | 11| 14 | 14 | 14
42. 11.328.531 Knife "B" 2005 1 1 2 2 2
43. 11.319.890 Bushing 12|12 | 16 | 16 | 16
44. 11.310.753 Washer 6 6 8 8 8
45. 11.310.754 Secure 12|12 | 16 | 16 | 16
46. (1.319.803 Knife support 6 6 8 8 8
47. 11.308.273 Washer 6 6 8 8 8
48. 11.310.769 Ring 6 6 8 8 8




1322959 (D)
o

13229586 ((




HSA CHOPPER - GEARBOX ASSEMBLY

11.

Ref | Part Number Description 630|640|830| 836|840
49. |M24x2L Nut /1.308.363/ DIN936 12|12 | 16 | 16 | 16
50. [1.308.297 Lock pin 6 6 8 8 8
51. [1.308.454 Rubber ring 6 6 8 8 8
52. (1.310.563 Ring 6 6 8 8 8
53. [6208 Ball bearing (40x80x18) 12|12 | 16 | 16 | 16
54. 11.310.565 Support 6 6 8 8 8
55. [1.310.455 Shim S=2 6 6 8 8 8
55. [1.310.456 Shim S=3 6 6 8 8 8
55. (1.310.457 Shim S=4 6 6 8 8 8
56. [1.321.062 Rubber ring 6 6 8 8 8
57. |6305 Ball bearing (25x62x17) 6 6 8 8 8
58. [1.310.745 Shim 6 6 8 8 8
59. [1.309.247 Breather 6 6 8 8 8
60. [VM12 x 1.25 Nut - hex 12|12 | 16 | 16 | 16
61. [1.314.258 Gear wheel 6 6 8 8 8
62. [1.315.146 Hex pin bolt M8x55 DIN609 6 6 8 8 8
63. |30 A DIN471 Retaining ring, external 6 6 8 8 8
64. 16206 Ball bearing (30x62x16) 6 6 8 8 8
65. |62 | DIN472 Retaining ring, internal 6 6 8 8 8
66. [1.310.761 Shim S=1 6 6 8 8 8
66. [1.310.762 Shim S=0.5 6 6 8 8 8
66. [1.310.763 Shim S=0.3 6 6 8 8 8
67. [1.315.145 Hex pin bolt M8x65 DIN609 6 6 8 8 8
68. |11.310.767 Gasket 6 6 8 8 8
69. [1.314.262 Cover 6 6 8 8 8
71. {1.319.806 Knife support assy - right
72. 11.319.805 Knife support assy - left
73. 11.310.743 Knife support plate - bottom 121 12 | 16 | 16 | 16
74. (1.310.856 Washer 24 | 24| 32 | 32 | 32
75. IM10x1,25 V.P Hex socket head cap screwDIN912 24 | 24 | 32| 32 | 32
76. [236.852.0 Washer 6 6 8 8 8
77. |B12x8x43 Key 6 6 8 8 8
78. [1.323.865 HSA repairing kit

(12,41,42,43,44,45,47,50,51,60,73)
79. |6006 Ball bearing (30x55x13) 24 | 24| 32 | 32 | 32




1 - 1 - 1 ANAANY | AN
N e o N s N o NN -/H G
N N N N N N 1 1

=956 (it 936'¢LE =956 {iE 936'¢LE =956 {iE =956 {(E LS6'CCE I S6TEL =

:
%
:
5t
:
:
:

R
AR
_/
& )
A 70\
_/
]
: J
@»/.\\
_/
1
E‘: A
AN
1
: J
E"‘; N B
_/
1
: J
H 7Sk
_/
]
: J
A4 740\
_/
£\
T

s AR
b E

0%8 '9¢€8

HMME_ [seeoze] S8E9ZE] SBEOZE 13 S8E9ZE ] SBE9ZEL [rL8E9zET ]
/] /] /] /] /] /]
_ AN AN AR AN ENYER
9€9 0¢€9 \ \ \ \ I\
143 =956 ¢CE =936 7L =936

1
o
R
K
|
8
1
o

96 43 S6ELE=

€ 'u3D
71 0=1

:
:
:
d
:
=

/

074

__J
_/

B

71N\
_/

B

71\
_/

956 (43 S6CIE L =

H 78€'92€ |

S
o
Il
=
R
K
S
B
Il
I
R
K

un
=
m
o
o~
Im
un
oo
m
o
o~
m
[=
=
oo
m
o
I~
m

/] /]
0€8 0 0N 0 AN @A AV )
/W /H N
=956 ¢t =9%670¢ =956 ¢t =59%670¢ L EF1 X443 =996 70 LS6TCE = S6TE L=
8 LLOSZEY] 3 809261 ] 8 8L0°92€11] 8 8L0°92€1 ] 38109261 3 8L0°92€1 ] [19V92€1 T6LO9ZEL
/] /]
_ I m I RN @ m IAYAR
098 9¢8 N \
=956'¢CE 956228 =956¢LE 956228 E=956'2LE =956 {LE =956 CLE S6ZLE =
BLLo9zEL] g 8LO9ZEL] 8LOOZEL 8LO9ZEL BLOSZEL 8LO9ZEL 8LO9ZEL T6LO9ZEL
=
£U30 RO ORIE S
0€=4 9€90€9
==9%670¢ 996'CCE =956 ¢iE ==59%6'00E e==956¢CE S6'¢EL =




12.

SNAPPING UNIT ARRANGEMENT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1.326.079 Snapping unit assy - right t=30 - 1 1 1 1 1
1.326.078 Snapping unit assy - left t=30 - 4 4 5 6 6
1.326.077 Snapping unit assy - left t=30 - 1 1 1 1 1
1.326.161 Snapping unit assy - left t=30 - - - 1 - -
1.322.956 Gearbox - left 3 4 4 5 7 7
1.322.957 Gearbox - right 1 1 1 2 1 1
1.326.387 Snapping unit assy - right t=41.4 1 1 1 1 1 1
1.326.386 Snapping unit assy - left t=41.4 1
1.326.385 Snapping unit assy - left t=41.4 2 4 4 5 6 6
1.326.384 Snapping unit assy - left t=41.4 1 1 1 1 1 1




iimmf//

500¢




13.

SNAPPING PLATE INDICATOR

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. 11.327.131 Stripper plate indicator lab. 1 1 1 1 1 1
2. 11.319.171 Marking assy 1 1 1 1 1 1
3. |4x28 DIN 94 Split pin 1 1 1 1 1 1
4. |[M12 DIN 125 Washer 1 1 1 1 1 1
5. 1926.855.0 Spring 1 1 1 1 1 1
6. [1.319.165 Plate assy 1 1 1 1 1 1
7. 11.327.120 Support 1 1 1 1 1 1
8. [1.319.178 Fixing nut 1 1 1 1 1 1
9. |94 MSZ15820 Harness 1 1 1 1 1 1
10. 1.319.181 Fixing nut 1 1 1 1 1 1
11. |6x20 DIN1481 Pin retainer - cottered 1 1 1 1 1 1
12. 11.327.121 Arm 1 1 1 1 1 1
13. |1.320.239 Shaft 1 1 1 1 1 1
14. |1.309.280 Support 2 2 2 2 2 2
15. |1.321.476 Link 1 1 1 1 1 1
16. |1.309.255 Armil 1 1 1 1 1 1
17. 11.320.241 Turnover, welded =358 1 1 1 1 1 1
18. |5x36 Retaining pin DIN1481 2 2 2 2 2 2

8x40 Retaining pin DIN1481 2 2 2 2 2 2
19. [1.322.913 Pushbar welded 1=3740 1 1 - - - -
1.323.967 Pushbar welded 1=3140 1 - - - - -
1.323.971 Pushbar welded 1=4680 - - 1 - - -
1.323.975 Pushbar welded 1=4415 - - - 1 - -
1.326.368 Pushbar welded 1=6590 - - - - - 1
1.326.806 Pushbar welded 1=6442 - - - - 1 -
20. [1.322.914 Pushbar welded right 1=695 - 1 - - - -
1.323.968 Pushbar welded right =470 1 - - - - -
1.323.972 Pushbar welded right 1=730 - - 1 - - -
1.323.976 Pushbar welded right 1=1345 - - - 1 - -
1.326.369 Pushbar welded right =860 - - - - - 1
1.326.807 Pushbar welded right =718 - - - - 1 0
21. (1.327.122 Retainer 1 1 1 1 1 1
22. 11.302.245 Washer 1 1 1 1 1 1
23. 11.301.451 Screw 3 5 5 7 7 7
24. 11.301.442 Retainer 4 6 6 8 8 8
1.327.124 Snapping plate indicator assy 1 1 1 1 1 1




2001.




14.

SNAPPING UNIT SPACERS, SHIELD SUPPORT

Ref | Part Number Description 440)| 630| 640| 830| 836| 840
1. |1.315.674 Shield support assy - right 1 1 1 1 1 1
2. 11.301.434 Moving assy - left side of the central row units 1 1 1 1 1 1
2. |1.326.076 Moving assy - right side of the central row unit 1 1 1 1 1 1
3. |1.315.687 Plate 1. welded 1 1 1 1 1 1
4. 11.315.685 Plate |. welded 1 1 1 1 1 1
5. 11.320.356 Plate 2 2 2 2 2 2
6. |1.314.410 Spacer assy - right 1 1 1 1 1 1
7. |1.302.173 Snapping unit spacer - right, welded 1 1 1 1 1 1
8. ]1.310.009 Support pin 8 14 | 14 | 18 | 18 | 18
9. ]1.302.340 Angle 6 10| 10 | 14 | 14 | 14
10. ]1.302.393 Snapping unit spacer assy - upper 3 5 5 7 7 7
11. 11.300.238 Snapping unit spacer - lower  28"-30” /70-80cm/ 3 5 5 7 7 7
11. |1.304.265 Snapping unit spacer lower 36"-40" /90-100cm/ 3 5 5 7 7 7
12. 11.302.174 Snapping unit spacer - right, welded 1 1 1 1 1 1
13. [1.315.724 Moving - left side of the end row unit 1 1 1 1 1 1
13. 11.326.069 Moving - rightt side of the end row unit 1 1 1 1 1 1
14. |1.315.673 Shield support assy - left 1 1 1 1 1 1
16. |1.314.409 Spacer assy - left 1 1 1 1 1 1
17. 11.304.764 Snapping unit spacer assy - lower 3 5 5 7 7 7
18. 11.316.905 Spacer 3 5 5 7 7 7
19. 11.302.356 Key 2 2 2 2 2 2







15.

SHIELDS - METAL

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. 11.314.576 Centre upper shield assy 28" - 5 - 7 - -
1. [1.318.073 Centre upper shield assy 30" - 5 - 7 - -
1. 11.318.048 Centre upper shield assy 32" - 5 - 7 - -
1. 11.314.580 Centre upper shield assy 36"-38"-40" 3 - 5 - 7 7
2. 11.308.575 End-plate - left 3 5 5 7 7 7
3. |1.308.574 End-plate - right 3 5 5 7 7 7
4. 11.314.577 Half shield assy - right 3 5 5 7 7 7
5. |M8x20 Bolt - hex 6 10 10| 14| 14 | 14
6. |1.304.462 Rubber ear 6 10 10| 14| 14 | 14
7. 11.310.002 Lock 3 5 5 7 7 7
8. 11.310.007 Rod 3 5 5 7 7 7
9. ]1.316.905 Bended plate 3 5 5 7 7 7
10. 11.318.074 Side divider assy - right 3 5 5 7 7 7
11. |1.304.449 Retaining Plate 6 10 10| 14| 14 | 14
12. 11.304.457 Extension Assy - right 6 5 5 7 7 7
13. [1.304.434 Buck Assy 28"-30"-32" - 5 - 7 - -
13. 11.304.471 Buck Assy 36"-38"-40" 3 - 5 - 7 7
14. |1.304.454 Upper Divider Assy  28"-30"-32" - 5 - 7 - -
14. 11.304.468 Upper Divider Assy  36"-38"-40" 3 - 5 - 7 7
15. |1.304.445 Upper shield 28"-30"-32" - 5 - 7 - -
15. 11.304.399 Upper shield 36"-38"-40" 3 - 5 - 7 7
16. |1.304.446 End plate 28" - 5 - 7 - -
16. 11.304.447 End plate 30" - 5 - 7 - -
16. [1.304.448 End plate 32" - 5 - 7 - -
16. 11.304.474 End plate 36" 3 - 5 - 7 7
16. [1.304.475 End plate 38" 3 - 5 - 7 7
16. 11.304.476 End plate 40" 3 - 5 - 7 7
17. |1.302.236 Snout rod assy 4 6 6 8 8 8
18. 11.302.222 Rod retainer spring 3 5 5 7 7 7
19. [1.304.914 Rod 3 5 5 7 7 7
20. [1.304.458 Extension assy - left 3 5 5 7 7 7
21. 11.318.075 End Divider assy - left 3 5 5 7 7 7
22. (1.314.784 Divider 28" - 5 - 7 - -
22. (1.318.072 Divider 307-32” - 5 - 7 - -
22. (1.314.785 Divider  36"-38"-40" 3 - 5 - 7 7
23. 11.314.578 Half shield assy - left 3 5 5 7 7 7
24. (1.314.424 End snout assy - right 1 1 1 1 1 1
24. 11.314.423 End snout assy - left 1 1 1 1 1 1
25. (1.304.829 Divider 5 7 7 9 9 9
26. (1.314.425 End snout assy - left 1 1 1 1 1 1
26. (1.314.426 End snout assy - right 1 1 1 1 1 1
27. 1673.749.0 Pin retainer - spring 2 2 2 2 2 2
28. 11.302.377 Secure pin 2 2 2 2 2 2
29. (1.302.240 Washer 32x13x4 5 7 7 9 9 9
30. [1.309.873 Tube 5 7 7 9 9 9
32. [1.305936 Snout spacer assy - end right 1 1 1 1 1 1
32. 11.305.935 Snout spacer assy - end left 1 1 1 1 1 1
33. 11.302.244 Bolt - snout support 8 10 10| 14 | 14 | 14
34. [1.302.245 Washer 14.5x25x4 8 10 10| 14| 14 | 14
35. 11.302.243 Retainer 8 10 10| 14 | 14 | 14
36. [1.315.448 Hinge assy, left 3 5 5 7 7 7







15.

SHIELDS - METAL

Ref | Part Number Description 4401 630| 640| 830| 836| 840
37. 11.305.933 Snout Assy - centre 28"-30"-32" - 5 - 7 - -
37. 11.305.934 Snout Assy - Centre  36"-38"-40" 3 - 5 - 7 7
38. [1.304.414 Half snout assy - centre, right 3 5 5 7 7 7
39. [1.305.928 Spacer assy 28"-30"-32" - 5 - 7 - -
39. |1.305.929 Spacer assy 36"-38"-40" 3 - 5 - 7 7
41. 11.304.424 Upper plate 28"-30"-32" - 5 - 7 - -
41. |1.304.467 Upper plate 36"-38"-40" 3 - 5 - 7 7
42. 11.304.477 Support plate assy 36"-38"-40" 3 - 5 - 7 7
44. 1807.852.1 Spring 3 5 5 7 7 7
45. 11.302.299 Secure Assy 3 5 5 7 7 7
46. |1.314.213 Hinge 3 5 5 7 7 7
47. 11.304.413 Half snout assy - centre, left 3 5 5 7 7 7
48. |1.315.487 Hinge, welded, right 3 5 5 7 7 7
49. 11.315.197 Brace . 3 5 5 7 7 7
50. |1.315.198 Brace Il 3 5 5 7 7 7
51. [1.315.491 Skid - outside, left welded 1 1 1 1 1 1

1.315.492 Skid - outside, right welded 1 1 1 1 1 1
52. 11.315.490 Skid - centre welded 3 5 5 7 7 7
53. 11.314.336 Hinge, left welded 1 1 1 1 1 1

1.314.337 Hinge, right welded 1 1 1 1 1 1
54. 11.314.433 Upper buck 2 2 2 2 2 2
55. [1.308.576 Shield support assy - rear 70-80 cm 5 7

1.314.548 Shield support assy - rear 90-100 cm 3 - 5 - 7 7
56. [1.321.211 Rod 3 5 5 7 7 7




[i. 320 346 J(R)

1.320.345 E{L}l

2003.



16.

END SHIELDS
Ref | Part Number Description 4401 630| 640| 830| 836| 840

1 |1.314.414 Shield support assy - right 1 1 1 1 1 1
2. 11.320.198 Upper shield - right 1 1 1 1 1 1
3. [1.310.969 Rod 1 1 1 1 1 1
4. 11.320.329 Plate 2 2 2 2 2 2
5. |673.749 Spring 2 2 2 2 2 2
6. ]1.320.308 Tube assy 2 2 2 2 2 2
7. [1.320.211 Support tube assy - right 1 1 1 1 1 1
8. 11.314.418 Arm, assy 2 2 2 2 2 2
9. 11.314.421 Spring 2 2 2 2 2 2
10. 11.314.422 Cam 2 2 2 2 2 2
11. |1.320.210 Support tube assy - left 1 1 1 1 1 1
12. {1.310.970 Rod 1 1 1 1 1 1
13. 11.314.413 Shtield support assy 1 1 1 1 1 1
14. (1.320.197 Upper shield - left 1 1 1 1 1 1
15. 11.302.222 Flat spring 2 2 2 2 2 2

1.320.346 Upper shield assy - right 1 1 1 1 1 1

1.320.345 Upper shield assy - left 1 1 1 1 1 1




€00¢




17.

FRONT SHIELDS - LEFT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. ]1.322.655 Lock plate, assy 1 1 1 1 1 1
2. 11.320.487 Cover plate 1 1 1 1 1 1

1.320.607 Cover plate 6R/70 - 1 - 1 - -
3. ]1.302.247 Inner side assy - left 1 1 1 1 1 1
4. 11.302.254 Stud plate - left 30" /76,2 / - 1 - 1 - -
1.302.254 Stud plate - left 38"/ 96,2 / 1 - 1 - - -
1.304.984 Stud plate - left 36"/91,4/ 1 - 1 - 1 -
1.302.254 Stud plate - left 28" /71,4 / - - - 1 - -
1.302.254 Stud plate - left 38"/96,2/ - - - - - 1
1.320.608 Stud plate - left 28”/70/ 1 1 - 1 - -
5. [1.320.466 Ear 32" /80, 30"/76,2, 40"/100, 38"/96.2 1 1 1 1 1 1
6. 11.320.311 Ear 28”/70, 30”/76,2, 36"/91.4 1 1 1 1 1 -
7. [1.320.312 Inner plate 30" /76.2/ 1 1 - 1 - -
1.320.476 Inner plate 28" [70/ - 1 - 1 - -
1.320.312 Inner plate 38" /96.2/ 1 - 1 - 1 -
1.320.477 Inner plate 36" /91.4/ 1 - 1 - 1 -
1.320.477 Inner plate 28" [70/ - 1 - 1 - -
1.320.478 Inner plate 38" /96.2/ 1 - 1 - 1 1
8. 11.302.304 Plate 1 1 1 1 1 1
9. |1.302.346 Rubber ear - end 1 1 1 1 1 1
10. 11.300.906 Clamping plate 1 1 1 1 1 1
11. 11.302.356 Shim 1 1 1 1 1 1
12. 11.302.256 Door assy -left 1 1 1 1 1 1
13. 11.320.236 Door assy - left 1 1 1 1 1 1
13. |1.320.770 Door assy - left 1 - - - - -
14. |1.320.227 Upper spacer - assy 1 1 1 1 1 1
15. |1.320.223 Outside plate assy - left 1 1 1 1 1 1

16. 1.319.432 Retainer 1 1 1 1 1 1

17. [801.991 Rubber retainer 2 2 2 2 2 2

18. [1.320.205 Drive shield assy - left 1 1 1 1 1 1

18. [1.320.763 Drive shield assy - left 1 - - - - -

19. [1.326.787 Ear assy 1







18.

FRONT SHIELDS - RIGHT

Ref | Part Number Description 4401 630| 640| 830| 836| 840
3. [1.302.255 Door assy - right 1 1 1 1 1 1
4. 11.302.356 Shim 1 1 1 1 1 1
5. ]1.320.311 Ear 28” /70, 307/76,2, 36"/91.4 1 1 1 1 1 -
6. 11.320.312 Inner plate 30" /76,2/ - 1 - 1 - -

1.320.476 Inner plate 36" /91.4/ 1 - 1 - 1 -
1.320.312 Inner plate 38" /96,2/ 1 - 1 - 1 1
1.320.477 Inner plate 28" /70/ - 1 - 1 - -
1.320.477 Inner plate 36" /91,4/ 1 - 1 - 1 1
7. [1.320.467 Ear 32" /80, 30"/ 76,2 40"/ 100, 38"/ 96,2 1 1 1 1 1 1
8. [1.320.235 Door assy - right - 1 1 1 1 1
8. ]1.322.193 Door assy - right 1 - - - - -
9. ]1.320.487 Cover plate 1 1 1 1 1 1
10. 11.320.224 Outside plate assy - right 1 1 1 1 1 1
11. |1.320.206 Drive shield assy - right - 1 1 1 1 1
11. 11.322.196 Drive shield assy - right 1 - -
12. {801.991 Rubber retainer 2 2 2 2 2 2
13. 11.319.432 Retainer 1 1 1 1 1 1
14. |1.302.253 Stud plate -right 30" /76,2/ - 1 - 1 - -
1.302.396 Stud plate - right 28" / 70,0/ - 1 - 1 - -
1.302.253 Stud plate - right 38" /96,2 / 1 - 1 - 1 1
1.304.983 Stud plate - right 36" /91,4 / 1 - 1 - 1 -
1.302.253 Stud plate -right 28" /71,4 / - 1 - 1 - -
15. 11.320.227 Upper spacer 1 1 1 1 1 1
16. |1.322.656 Lock plate, assy 1 1 1 1 1 1
17. 11.302.246 Inner side, assy - right 1 1 1 1 1 1
18. 11.300.906 Clamping plate 1 1 1 1 1 1
19. [1.302.346 Rubber ear - end 1 1 1 1 1 1
20. [1.302.304 Plate 1 1 1 1 1 1
21. (1.326.787 Ear assy 1 1 1 1 1 1







19.

PLASTIC MIDDLE SHIELD

Ref Part Number Description 630|640|830( 836| 840
1. [1.325.079 Rubber ear 10 - 14 - -
2. 11.325.078 Flat 10 - 14 - -
3. |1.325.077 Flat 10 - 14 - -
4. 11.325.076 Flat 10 - 14 - -
5. 11.322.518 Rubber ear 30"/ 76,2/ 5 - 7 - -

1.323.685 Rubber ear 32"/ 80/ 5 - 7 - -
6. [1.314.213 Hinge 5 - 7 - -
7. 11.321.211 Hinge shaft 5 - 7 - -
8. |M10 DIN1587 Hex nut 5 - 7 - -
9. |237.592 Washer 5 - 7 - -
10. |1.322.489 Shild hinge assy 5 - 7 - -
11. 11.322.339 Upper cover 30"/ 76.2/ 5 - 7 - -

1.322.541 Upper cover 32"/ 80/ 5 - 7 - -
12. 11.325.338 Support assy 30"/ 76.2/ 5 - 7 - -

1.325.354 Support assy 32"/ 80/ 5 - 7 - -
13. 11.310.002 Lever 5 - 7 - -
14. |1.325.402 Rod 5 - 7 - -
15. 11.325.369 Hinge assy 5 - 7 - -
16 |1.322.341 Divider point 30"/76.2/ 5 - 7 - -

1.322.543 Divider point 32"/ 80/ 5 - 7 - -
17. |1.323.926 Divider 5 - 7 - -
18. 11.322.482 Support 5 - 7 - -
19. |1.328.494 Spacer 10 - 14 - -
20. [239.389.0 Washer 10 - 14 - -
21. IM12x351SO7380 10.9 |[Bolt 10 - 14 - -
22. 1.325.372 Lever 5 - 7 - -
23. [1.322.953 Bracket assy 5 - 7 - -
24. (1.322.484 Rod assy 5 - 7 - -
25. 11.325.339 Rod 5 - 7 - -
26. [1.325.220 Rod support assy 5 - 7 - -
27. (1.302.222 Rod retainer spring 5 - 7 - -
28. [1.325.892 Retainer 5 - 7 - -
29. 11.325.440 Spring 5 - 7 - -
30. [1.325.899 Retainer assy 5 - 7 - -
31. [1.322.794 Plastic plug 5 - 7 - -
32. (1.302.393 Snapping unit spacer assy - upper 5 - 7 - -
33. [1.300.238 Snapping unit spacer assy — lover 5 - 7 - -
34. (1.310.008 Spacer 5 - 7 - -
35. 12.2x31x10 Chain DIN 5685 5 - 7 - -
36. [002.846.0 Ring 5 - 7 - -
37. 11.327.132 Plate 5 5 7 7 7







20.

PLASTIC END SHIELDS

Ref | Part Number Description 630|640| 830|836 840
1. [1.320.210 Support LH. 1 1 1 1 1
1.320.211 Support RH. 1 1 1 1 1
2. 11.322.523 Rubber ear 2 2 2 2 2
3. ]1.322.335 Outer upper shild 2 2 2 2 2
4. 11.322.337 Divider point, outer 2 2 2 2 2
5. [1.323.952 Divider 2 2 2 2 2
6. |1.322.482 Support 2 2 2 2 2
7. 11.322.953 Bracket assy 2 2 2 2 2
8. |1.322.484 Rod assy 2 2 2 2 2
9. |1.302.244 Pivot bolt 4 4 4 4 4
10. |1.325.876 Support assy left 1 1 1 1 1
10. |1.325.877 Support assy right 1 1 1 1 1
11. 11.325.881 Support assy 2 2 2 2 2
12. 11.322.794 Plastic plug 2 2 2 2 2
13. 11.326.878 Pin assy 2 2 2 2 2
14. 11.320.308 Conductor assy 2 2 2 2 2
15. 11.310.009 Guide pin 4 4 4 4 4
16. |1.322.481 Channel assy 2 2 2 2 2
17. 1673.749.0 Locking pin 4 4 4 4 4
18. |1.325.892 Retainer 2 2 2 2 2
19. 11.325.440 Spring 2 2 2 2 2
20. [2.2x31x10 Chain DIN 5685 2 2 2 2 2
21. (002.846.0 Ring 2 2 2 2 2
22. 11.325.899 Retainer assy 2 2 2 2 2
24. (1.322.468 Spring 2 2 2 2 2
25. (1.326.876 Rod 2 2 2 2 2
26. [1.325.893 Bracket 2 2 2 2 2




A

S089C¢E1

£00¢




21.

ELECTRIC SNAPPING PLATE ADJUSTER

Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [1.321.932 Wire batch 1 1 1 1 1 1
2. 11.310.554 Switch 1 1 1 1 1 1
3. [1.326.790 Bracket 1 1 1 1 1 1
4. 11.326.794 Angle 1 1 1 1 1 1
5. [1.308.899 RAP - engine D12 20A 804 1 1 1 1 1 1
6. 11.310.551 Connector / 7polus, 12V, 25A / 1 1 1 1 1 1
7. [1.310.553 Wire - 1,2m - 1 1 1 1 1 1
8. |5x60 DIN1481 Retaining pin 1 1 1 1 1 1

8x60 DIN1481 Retaining pin 1 1 1 1 1 1
9. ]1.322.893 Fork assy 1 1 1 1 1 1
10. |M12x60 DIN931 Screw 1 1 1 1 1 1
11. 11.322.892 Shaft 1 1 1 1 1 1
1.326.805 Electric snapping plate adjuster unit 1 1 1 1 1 1




/7

48-9 €L00cE]

010¢




22.

LIGHTING KIT

Ref | Part Number Description 440/ 630| 640| 830| 836| 840
1. 11.321.217 Lamp - bracket 2 2 2 2 2 2
2. [1.327.127 Shield 2 2 2 2 2 2
3. [1.320.289 Retainer 4 4 4 4 4 4
4. 1111710 W91 Lamp assy 2 2 2 2 2 2
5. 1521237 M1 Strap 2 2 2 2 2 2
6. 9620920 W1 Band 3 3 3 3 3 3
7. [1.320.072 Wire 1 1 1 1 1 1
8. [1.322.297 Bracket 2004— | 2 2 2 2 2 2

1.320 073 Lighting kit 1 1 1 1 1 1




/L

0

|

796

L0 (e

500¢

ar




MOUNTING KIT: JD

24.

Ref | Part Number Description 630|640| 830( 836| 840
1. 11.320.832 Upper filler assy 1 1 1 1 1
2. [1.318.229 Retainer 2 2 2 2 2
3. [1.328.539 Rubber plate 2 2 2 2 2
4. 11.320.280 Flat iron 2 2 2 2 2
5. [1.322.398 Filler welded 1 1 1 1 1
6. [1.320.828 Rubber plate 1 1 1 1 1
7. [1.320.834 Lower filler 1 1 1 1 1
9. [1.321.225 Shaft assy 2 2 2 2 2
11. [1.327.301 Joint fork z=21 2 2 2 2 2
12. [1.327.638 Wire 1 1 1 1 1




/5

86¢ 9C¢t |

— @?

6

5002
HI 45V ]




MOUNTING KIT: CASE IH

25.

Ref | Part Number Description 630|640| 830( 836| 840
1. [1.320.748 Upper filler 1 1 1 1 1
2. [1.322.441 Inlet - right 1 1 1 1 1
3. [1.322.440 Inlet - left 1 1 1 1 1
4. [1.320.698 Angle 2| 22| 2|2
5. |1.320.704 Lower filler 1 1 1 1 1
6. |1.301.069 Retainer 2 2 2 2 2
7. |1.301.068 Strap 22222
9. [1.327.303 Joint fork Lt=28.85 221 2|21 2
12. [1.327.129 Bracket 313 3]| 3] 3
13. [1.327.638 Wire 1 1 1 1 1
14. [1.328.538 Flat iron 2 2222
15. 11.328.537 Rubber plate 2 2 2 2 2




/6

6659781

2002
0L58 4




26.

MOUNTING KIT: MF 8570

Ref | Part Number Description 630|640| 830( 836| 840
1. 11.320.291 Upper filler assy. 1 1 1 1 1
2. [1.322.394 Inlet weld. - right 1 1 1 1 1
3. [1.322.393 Inlet weld. - left 1 1 1 1 1
4. 11.304.985 Strap 2 2 2 2 2
5. [1.304.143 Retainer 2 2 2 2 2
6. [1.320.275 Wire 1 1 1 1 1
8. [1.327.304 Joint fork Lt = 31,87 2 2 2 2 2

1.326.539 Mounting kit 1 1 1 1 1




207798 a7

055 LCE)

6L7 9C¢ |

5002
) J3uean

06L6 0696 08L8 0898 4I




27.

MOUNTING KIT: MF 8680, Gleaner C, 8780, 9690, 9790

Ref | Part Number Description 440)| 630| 640| 830| 836| 840
1. [1.322.351 Upper filler - with out LTM 1 1 1 1 1 1
2. 11.328-546 Rubber plate 2 2 2 2 2 2
3. [1.320.280 Flat iron 2 2 2 2 2 2
4. 11.322.329 Lower filler 1 1 1 1 1 1
5. 71385003 Inlet MF 8780 2 2 2 2 2 2
6. |71385005 Inlet 2 2 2 2 2 2
7. [1.322.332 Angle MF 8680, Gleaner C 2 2 2 2 2 2
8. |1.322.333 Angle MF 8780, 9690, 9790 2 2 2 2 2 2
10. 11.327.301 Joint fork z=21 - 2 2 2 2 2
13. |1.320.277 Commencing weld. - right - with LTM - 1 1 1 1 1
14. |1.320.276 Commencing weld. - left - with LTM - 1 1 1 1 1
15. 11.327.638 Wire 1 1 1 1 1 1
16. 11.327.557 Shield assy 1 - - - - -
17. 11.327.811 Shield 2 - - - - -
18. 11.315.992 Shield 2 - - - - -
19. 11.322.206 Support plate 1 - - - - -
20. [1.327.549 Joining assy 1 - - - - -
21. (1.319.858 Hub assy 1 - - - - -
22. (1.315.981W Cardan shaft 1 - - - - -
23. [1.313.643 Hub assy 1 - - - - -

1.326.419 Mounting kit MF 8680,Glener C, 8780, 9690, 9790 - 1 1 1 1 1
1.327.550 Mounting kit MF 8680,Glener C, 8780, 9690, 9790 1 - - - - -




c799¢¢E ]

(6" 9C6 |

5002
d dANV 1Y

O




28.

MOUNTING KIT: GLEANER

Ref | Part Number Description 630|640| 830( 836| 840

1. [1.326.519 Blocking plate left — R62-R72 1 1 1 1 1

1.326.520 Blocking plate righ — R62-R72 1 1 1 1 1
2. 11.326.521 Blocking plate left — R42-R52 1 1 1 1 1

1.326.522 Blocking plate righ — R42-R52 1 1 1 1 1
3. [1.326.504 Filler welded — widhout LTM 1 1 1 1 1
4. 11.326.507 Filler welded 1 1 1 1 1
5. [1.325.453 Auger flight extension right 1 1 1 1 1
6. |1.304.772 Half filler 2 2 2 2 2
7. 1234.364.0 Washer 2 2 2 2 2
8. [1.325.449 Auger flight extension left weld. 1 1 1 1 1
9. ]1.325.448 Flight extension complete 1 1 1 1 1
11. 11.327.301 Joint fork z=21 2 2 2 2 2
12. 11.327.638 Wire 1 1 1 1 1
13. 11.328.540 Rubber plate 2 2 2 2 2
14. 11.328.541 Flat iron 2 2 2 2 2




/9

€05




29.

MOUNTING KIT: NH .

Ref | Part Number Description 630|640| 830( 836| 840
1. |1.353.476 Angle 1=724/ 2x 2 2 2 2 2
2. [1.327.531 Upper filler 1 1 1 1 1
3. [1.326.285 Inlet - left 1 1 1 1 1
3. [1.326.286 Inlet - right 1 1 1 1 1
4. 11.326.280 Inlet - right =156 NH CX 1 1 1 1 1
4. 11.326.282 Inlet - right  1=275 NH TX66-68 1 1 1 1 1
4. 11.327.554 Inlet - right  1=275 NH TR 1 1 1 1 1
5. [1.326.279 Inlet - left  1=156 NH CX 1 1 1 1 1
5. [1.326.281 Inlet - left =275 NH TX66-68 1 1 1 1 1
5. [1.327.553 Inlet - left  1=275 NH TR 1 1 1 1 1
6. [1.322.437 Angle 2 2 2 2 2
7. (1.326.277 Flat iron 1 1 1 1 1
7. [1.327.556 Flat iron NH CR 1 1 1 1 1
8. ]1.326.276 Rubber plate 1 1 1 1 1
9. ]1.326.269 Support assy 1 1 1 1 1
10. 11.326.266 Lower filler 1 1 1 1 1
11. [1.327.305 Joint fork z=6 2 2 2 2 2
15. |1.309.377 Retainer ear 1 1 1 1 1
16. [1.326.288 Retainer 2 2 2 2 2
17. 11.309.387 Pin 1 1 1 1 1
18. [1.327.601 Retainer 2 2 2 2 2
19. 11.327.536 Pin 2 2 2 2 2
20. |1.327.638 Wire 1 1 1 1 1
20. [1.353.422 Wire CASE AFX, NH CR 1 1 1 1 1
21. 11.328.482 Inlet - left  1=631 NH CR920-960 1 1 1 1 1
21. (1.328.483 Inlet - right 1=631 NH CR920-960 1 1 1 1 1
22.11.328.487 Inlet - left  [=503 NH CR970-980 1 1 1 1 1
22. (1.328.488 Inlet - right 1=503 NH CR970-980 1 1 1 1 1
23. |1.328.525 Inlet - left =275 NH CASE AFX 1 1 1 1 1
23. [1.328.526 Inlet - rightt 1=275 NH CASE AFX 1 1 1 1 1
24. 11.328.521 Inlet - left =501 NH CX700 1 1 1 1 1
24. (1.328.522 Inlet - rightt 1=501 NH CX700 1 1 1 1 1




30

i Se—— -

=
VA

‘08 ja1 uea noA
ueyy soysey doso
U} sayE] Japeay
N BujBBojaun asojeq
aujbua dojg

Fobiy i sl et Borblh B ens
(LT LT T L T i auwn; wfa

A o
e
HIONVA VY

5

d3ONVAY

Y £
_. §

e

i

4

N/

G

o :
| _FI.-
=

b

—

S LI ALF B e
| SuilBosaun R B uD daze

—_— s
I

Ayhghya

| HIONVA Y

Wby 10k Lol o ”
Epnilagia: § Lang
Bl i foiag Bemplomsd o
Pl IR Ak Ll
1l Eegln s wel s
4 R sl g
LT Wl R b

HEVID ST WY A
LS Lihc) |

HIONVAY

7

il

.




30.

LABEL KIT
Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [1.315.111 Lubricating label 1 1 1 1 1
2. [1.315.439 Warning label Ill. 2| 22|22
3. |1.315.438 Warning label II. 2 2222
4. [1.315.440 Warning label IV. 2| 22| 2|2
5. 111671 W1 Warning label 2 2222
6. (111670 W1 Warning label 221 2|21 2
7. 111672 W1 Warning label 2 2222
8. (111096 W1 Warning label 2212|212
9. (111095 W1 Warning label 2 2222
10. [1.315.590 Warning label VI. 2 2 2 2 2




L —

(43ddOHI NTVIS)

€00¢




31.

LABEL KIT
Ref | Part Number Description 4401 630| 640| 830| 836| 840
1. [1.321.220 Label 440 2 - - - - -
2. [1.321.221 Label 630 - | 2 - - - -
3. |1.323.982 Label 636 - - | 2 - - -
4. [1.321.222 Label 830 - - - | 2 - -
5. |1.326.819 Label 836 - - - - | 2 -
6. [1.326.395 Label 840 - - - - - | 2
7. |1.325.249 Label STALK CHOPPER -2 22| 2]2




32




32.

HSA SHIELDS
Ref | Part Number Description 630|640| 830( 836| 840
1. |1.308.928 End plate 28"-30"-32" 5 - 5 - -
2. |1.308.925 Support plate  28"-30"-32" 5 - 7 - -
1.314.208 Support plate  36"-38"-40" - 5 - 7 -
3. [1.308.926 Rubber plate  28"-30"-32" 5 - 7 - -
1.314.210 Rubber plate  36"-38"-40" - 5 - 7 -
4. 11.308.927 Flat iron 28"-30"-32" 5 - 7 - -
1.314.209 Flat iron 36"-38"-40" - 5 - 7 -
5. [1.308.929 Shield Assy 28"-30"-32" 5 - 7 - -
1.314.268 Shield assy ~ 36"-38"-40" - 5 - 7 -
6. [1.314.985 Shield assy  6R /28"-30"-32" 1 - - - -
1.314.986 Shield assy  8R /28"-30"-32" - - 1 - -
1.326.515 Shield assy  6R /36"-38"40" - 1 - - -
1.326.816 Shield assy  8R /36"-38" - - - 1 -
7. [1.314.105 Support 12 12| 16| 16 | -
8. [1.314.107 Shield I=650mm 4 - 6 - -
1.326.517 Shield [=800mm - | 4 - 6 -
9. [1.314.297 Shield I=342mm 1 1 1 1 -
10. [1.314.108 Shield I=435mm 1 - 1 - -
1.326.518 Shield I=545mm - 1 - 1 -
11. 11.314.301 Support 4 4 6 6 -




33

3dIS 1437

101S LHYIY

700¢

& U




33.

AUGER REPAIR FLIGHTING

Ref | Part Number Description

1. |1.327.527 Auger flighting right - length 900mm (35 3/8 in)

2. [1.327.528 Auger flighting left - length 900mm (35 3/8 in)




Complete Spare Part List for
OROS-HARVESTEC Corn H.
2004. /1.326.400/

Part Number Page Part Number Page
002.846.0 20 1.302.246 18
1.300.134 8 1.302.247 17
1.300.141 8 1.302.253 18
1.300.144 8 1.302.254 17
1.300.146 8 1.302.255 18
1.300.147 8 1.302.256 17
1.300.148 8 1.302.299 15
1.300.149 8 1.302.304 17,18
1.300.152 8 1.302.340 14
1.300.153 8 1.302.346 17,18
1.300.160 8 1.302.356 14,17,18
1.300.161 8 1.302.377 15
1.300.162 8 1.302.393 14
1.300.167 8 1.302.396 18
1.300.170 8 1.302.972 10
1.300.174 8 1.304.143 26
1.300.179 8 1.304.144 5
1.300.195 9 1.304.265 14
1.300.200 10 1.304.399 15
1.300.206 9 1.304.413 15
1.300.207 9 1.304.414 15
1.300.220 9 1.304.424 15
1.300.221 9 1.304.434 15
1.300.222 9 1.304.445 15
1.300.223 9 1.304.446 15
1.300.225 9 1.304.447 15
1.300.229 9 1.304.448 15
1.300.238 14 1.304.449 15
1.300.255 9 1.304.454 15
1.300.906 17,18 1.304.457 15
1.300.926 9 1.304.458 15
1.300.998 8 1.304.462 15
1.301.068 25 1.304.467 15
1.301.069 25 1.304.468 15
1.301.302 3,4 1.304.471 15
1.301.424 8 1.304.474 15
1.301.425 8 1.304.475 15
1.301.426 8 1.304.476 15
1.301.427 8 1.304.477 15
1.301.428 8 1.304.764 14
1.301.434 14 1.304.769 2
1.301.442 13 1.304.770 2
1.301.451 13 1.304.829 15
1.301.761 2 1.304.847 2
1.301.818 8 1.304.848 2
1.301.819 8 1.304.876 2
1.301.982 8 1.304.893 2
1.301.983 8 1.304.900 2
1.302.173 14 1.304.914 15
1.302.174 14 1.304.935 2
1.302.222 15,16,19 1.304.939 26
1.302.236 15 1.304.983 18
1.302.240 5,15 1.304.984 17
1.302.243 15 1.304.985 26
1.302.244 15,19,20 1.305.630 24-29

1.302.245 13,15,19 1.305.631 24-29



1.305.928
1.305.929
1.305.933
1.305.934
1.305.935
1.305.936
1.306.104
1.307.355
1.307.362
1.307.367
1.307.373
1.307.401
1.307.494
1.307.495
1.307.496
1.307.497
1.307.498
1.308.093
1.308.117
1.308.194
1.308.220
1.308.223
1.308.241
1.308.247
1.308.249
1.308.260
1.308.261
1.308.264
1.308.272
1.308.273
1.308.276
1.308.277
1.308.291
1.308.292
1.308.297
1.308.298
1.308.322
1.308.323
1.308.336
1.308.337
1.308.339
1.308.354
1.308.355
1.308.356
1.308.454
1.308.456
1.308.513
1.308.574
1.308.575
1.308.648
1.308.649
1.308.680
1.308.681
1.308.682
1.308.712
1.308.735
1.308.899
1.308.925
1.308.926
1.308.927
1.308.928

15
15
15
15
15
15
5
3/A
3/A
3/A
3/A6,7
3/A
3/A
3/A
3/A
3/A
3/A
8

8

8

9
2,9
8,9
9

9
11
11
9
11
11
11
11
11
11
11
8,11

W 00 N 00 0 0w ™

o N

1.308.929
1.308.950
1.308.951
1.308.954
1.308.999
1.309.002
1.309.011
1.309.035
1.309.052
1.309.116
1.309.247
1.309.255
1.309.259
1.309.274
1.309.280
1.309.377
1.309.620
1.309.681
1.309.873
1.310.002
1.310.007
1.310.009
1.310.455
1.310.456
1.310.457
1.310.551
1.310.553
1.310.554
1.310.562
1.310.563
1.310.565
1.310.730
1.310.731
1.310.733
1.310.734
1.310.739
1.310.743
1.310.744
1.310.745
1.310.746
1.310.753
1.310.754
1.310.756
1.310.757
1.310.758
1.310.759
1.310.761
1.310.762
1.310.763
1.310.765
1.310.767
1.310.769
1.310.774
1.310.778
1.310.780
1.310.856
1.310.858
1.310.859
1.310.860
1.310.861
1.310.862

w
N

N DN O © 00 0

3/A,6,7
9,11
13

13
13
29
21
21
15
15,19
15
14,2
11
11
11
21
21
21
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11

11
11
11
11
11
11



1.310.897
1.310.969
1.310.970
1.313.643
1.314.105
1.314.107
1.314.108
1.314.113
1.314.166
1.314.167
1.314.168
1.314.208
1.314.209
1.314.210
1.314.213
1.314.235
1.314.257
1.314.258
1.314.259
1.314.260
1.314.262
1.314.285
1.314.297
1.314.301
1.314.336
1.314.337
1.314.409
1.314.410
1.314.413
1.314.414
1.314.418
1.314.421
1.314.422
1.314.423
1.314.424
1.314.425
1.314.426
1.314.433
1.314.435
1.314.436
1.314.548
1.314.577
1.314.578
1.314.580
1.314.660
1.314.661
1.314.662
1.314.663
1.314.664
1.314.665
1.314.666
1.314.713
1.314.714
1.314.715
1.314.716
1.314.717
1.314.718
1.314.719
1.314.720
1.314.748
1.314.784

3,4
16
16
27
32
32
32

32
32
32
15,19

11
11
11
11
11
10
32
32
15
15
14
14
16
16
16
16
16
15
15
15
15
15

15
15
15
15
10
10
10
10
10
10
10
10
10
10
10
10
10
10
10
3,4
15

1.314.785
1.314.820
1.314.976
1.314.985
1.314.986
1.315.070
1.315.111
1.315.145
1.315.146
1.315.197
1.315.211
1.315.400
1.315.401
1.315.408
1.315.423
1.315.426
1.315.438
1.315.439
1.315.440
1.315.448
1.315.487
1.315.490
1.315.491
1.315.492
1.315.511
1.315.513
1.315.514
1.315.590
1.315.673
1.315.674
1.315.685
1.315.687
1.315.724
1.315.990
1.315.992
1.316.905
1.316.088
1.316.913
1.318.072
1.318.073
1.318.074
1.318.075
1.318.229
1.319.165
1.319.171
1.319.157
1.319.178
1.319.181
1.319.432
1.319.576
1.319.615
1.319.803
1.319.804
1.319.805
1.319.806
1.319.837
1.319.858
1.319.890
1.319.929
1.320.001
1.320.002

15

2
3/A,6,7
32

32

2

30

11

11

15

21

2

2

2

2
3/A6,7
30

30

30

15

15

15

15

15

8

8

8

30

14

14

14

14

14

27

27
14,15
2

10

15

15

15

15

24

13

13
3/A6,7
13

13
17,18

8,9
11
11
11
11
24,27,28
27
11
11
3,4
34



1.320.010
1.320.071
1.320.072
1.320.073
1.320.173
1.320.176
1.320.177
1.320.178
1.320.181
1.320.182
1.320.183
1.320.185
1.320.187
1.320.190
1.320.191
1.320.194
1.320.195
1.320.196
1.320.197
1.320.198
1.320.205
1.320.206
1.320.210
1.320.211
1.320.223
1.320.224
1.320.227
1.320.235
1.320.236
1.320.239
1.320.241
1.320.242
1.320.243
1.320.244
1.320.245
1.320.246
1.320.275
1.320.276
1.320.277
1.320.280
1.320.281
1.320.289
1.320.291
1.320.308
1.320.311
1.320.312
1.320.315
1.320.329
1.320.343
1.320.344
1.320.345
1.320.346
1.320.356
1.320.387
1.320.466
1.320.467
1.320.476
1.320.477
1.320.495
1.320.540
1.320.562

6,7
3,4
22
22
3,4
3,4
17
18
3,4
3,4

6,7
34
6,7
16
16
17
18
16,2
16,2
17
18
17,18

27
24,27,29
27,29

22

26

16,2
17,18
17,18

26

16

16

16

14
6,7
17

18
17,18
17,18

1.320.564
1.320.607
1.320.608
1.320.666
1.320.673
1.320.686
1.320.688
1.320.698
1.320.704
1.320.748
1.320.762
1.320.828
1.320.831
1.320.832
1.320.834
1.320.887
1.320.891
1.320.893
1.320.919
1.320.985
1.320.986
1.320.987
1.321.029
1.321.033
1.321.036
1.321.062
1.321.063
1.321.211
1.321.217
1.321.220
1.321.221
1.321.222
1.321.225
1.321.239
1.321.415
1.321.457
1.321.476
1.321.582
1.321.592
1.321.605
1.321.932
1.322.012
1.322.035
1.322.037
1.322.202
1.322.206
1.322.209
1.322.228
1.322.229
1.322.296
1.322.297
1.322.320
1.322.329
1.322.332
1.322.333
1.322.335
1.322.337
1.322.339
1.322.387
1.322.341
1.322.349

11
17
17
29
29
29
29
25
25
25
6,7
24
24
24
24
34

15,19
22
31
31
31
24
10

13
26
10
10
21



1.322.351 27 1.325.078 19

1.322.355 1 1.325.079 19
1.322.387 1 1.325.220 19
1.322.393 26 1.325.249 31
1.322.394 26 1.325.319W 34
1.322.398 24 1.325.320W 3,4,28
1.322.414 29 1.325.321 10
1.322.421 8 1.325.338 19
1.322.422 8 1.325.339 19
1.322.440 25 1.325.354 19
1.322.441 25 1.325.369 19
1.322.468 20 1.325.372 19
1.322.481 20 1.325.402 19
1.322.482 19,2 1.325.440 20
1.322.484 19,2 1.325.448 28
1.322.489 19 1.325.449 28
1.322.505 19 1.325.453 28
1.322.518 19 1.325.876 20
1.322.523 20 1.325.877 20
1.322.541 19 1.325.881 20
1.322.543 19 1.325.892 19,2
1.322.712 24,27,28 1.325.893 20
1.322.713 25 1.325.899 20
1.322.794 20 1.325.900 20
1.322.892 21 1.325.901 20
1.322.893 21 1.326.053 3
1.322.913 13 1.326.069 14
1.322.914 13 1.326.076 14
1.322.939 3 1.326.098 25
1.322.940 4 1.326.099 29
1.322.953 19,2 1.326.221 8
1.322.956 9 1.326.222 8
1.322.957 9 1.326.325 7
1.322.962 9 1.326.330 2
1.322.963 6 1.326.331 2
1.322.964 6 1.326.336 1
1.322.973 7 1.326.368 13
1.322.976 7 1.326.369 13
1.322.979 7 1.326.384 12
1.322.980 7 1.326.385 12
1.322.981 9 1.326.386 12
1.322.989 7 1.326.387 12
1.322.990 7 1.326.393 10
1.322.996 7 1.326.395 31
1.323.685 19 1.326.419 27
1.323.686 24 1.326.502 29
1.323.894 7 1.326.504 28
1.323.895 7 1.326.507 28
1.323.896 7 1.326.515 32
1.323.926 19 1.326.517 32
1.323.936 2 1.326.518 32
1.323.952 20 1.326.519 28
1.323.971 13 1.326.520 28
1.323.972 13 1.326.521 28
1.323.975 13 1.326.522 28
1.323.976 13 1.326.539 26
1.323.980W 3,4 1.326.542 27
1.323.982 31 1.326.710 7
1.323.981 3,4 1.326.710 7
1.325.076 19 1.326.711 7
1.325.077 19 1.326.712 7



1.326.776
1.326.779W
1.326.787
1.326.790
1.326.794
1.326.796
1.326.805
1.326.806
1.326.807
1.326.819
1.327.111
1.327.113
1.327.114
1.327.115
1.327.117
1.327.118
1.317.120
1.327.121
1.327.122
1.327.127
1.327.131
1.327.132
1.327.527
1.327.528
1.327.549
1.327.557
1.327.638
1.327.811
1.328.459
1.328.460
1.328.464
1.328.467
1.328.465
1.328.466
1.328.494
1.328.537
1.328.538
1.328.539
1.328-546
1.328.540
1.328.541
1.328.482
1.328.483
1.328.487
1.328.488
1.328.525
1.328.526
1.328.521
1.328.522
1.328.475
1.328.551
1.328.552
1.328.547
1.328.548
239.389.0
673.749.0
M12x35 1ISO7380 10.9
100 | DIN472
111095 W1
111096 W1
111670 W1

34
17,18

111671 W1
111672 W1
111710W91
16006
2.2x31x10
215.418.0
233.558.0
234.364.0
236.852.0
236.852.0
236.942.0 6x1x180°
237.592
237.768.0
238.207
238.234.0
239.388.0
239.389.0
25.541.14.50.00
25.541.33.43.02
25.553.20.10.07
25x32x4 INA
30 A DIN471
3206 A

35A DIN471
4X28 DIN94
4208

45A DIN471
45x65x10 DIN3760
47 | DIN472
48x62x8
50x65x8NB
52 | DIN472
521237 M1
523.115.1
523.128.2

55 A DIN471
551 DIN472
55x72x10
5x36 DIN1481
5x36 DIN94
5x75 DIN 1481
60A DIN471
6006

6013 2RS
61811 2RS
62 | DIN472
6204 27

6205 27

6206

6206 2RS
6207 2RS
6208

6208 2RS
6210 2RS
6211 2RS
6305

6306 2RS
635.423
665.666.0
673.749.0
676.304

6,11
11
13
29

3,4,11



696.537.0

6x20 DIN1481
71385003
71385005

72 1 DIN472

72 | DIN472
801.991
807.852.1

8x40 DIN1481
8x40 EN28739
8x72 DIN 1481
926.855.0
9620920W1
B10x8x33
B12x8x33
B12x8x38DIN6885
B12x8x90
B8x7x23 DIN6885
B8x7x28 DING6885
B8x7x32 DIN6885
M10x35 DIN 7991 IP
Fi 10
GRAE40NPPB FA140
HK 2538 INA

IR 20x25x26.5 INA
M10x1,25V.P DIN912
M10x25 V.P.
M10x80

M12 DIN125

M12 DIN 7603
M12x1.5 DIN 906
M12x60 DIN931
M12x75 DIN609
M14 DIN934/8
M14 DIN936/17H
M16 DIN 128/A
M16 MSZ 2255/8.8
M16X90 DIN7991
M24x1.5 DIN 906
M24x2L DIN936
M8x16 DIN 7991
PF72

VM 12

VM12 x 1.25

@4 MSZ15820

9,13
27
27

11
17,18
15

13
6,7

13
22

3,4

6,7

© ©® © W © ©
™

11
13



